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MID OCEAN HONG KONG LTD
UNIT 201, 2/F., LAFORD CENTRE, 838 LAl CHI
KOK ROAD, CHEUNG SHA WAN, KOWLOON, HONG KONG

The following sample(s

Sample Description
SGS Ref. No.

Style/ ltem No.

P.O. No.

Country of Origin
Country of Destination

) was/were submitted and identified by the client as:
: SCENTED CANDLE
: TAOHG 1605707501
: MO9030
: 4100069836
: CHINA
: ROTTERDAM

Sample Receiving Date  : NOV.30,2016

Testing Period

: NOV.30,2016 TO DEC.07,2016

Test Requested Result
Commission Regulation (EU) No 836/2012 amending Annex XVII of Pass

REACH Regulation (EC) No 1907/2006 - Lead (Pb)

Entry No. 23 of Annex XVII of REACH Regulation (EC) No 1907/2006

amended by Commission Regulation (EU) No 835/2012, (EU) No Pass
494/2011 and (EU) No 217/2016 - Cadmium (Cd)

SGS-CSTC Standards Technical Services Co., Ltd.

Qingdao Branch
Approved by:

e

Zhou Xinkuan, SK
Lab Manager

Unless o:harwise agreed in wrlting this document is issued by the Company subject to its General Conditions of Service printed
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Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description

SN1 TAO16-057075.001  White candle
Remarks :
(1) 1 mg/kg = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL )
(4) "-" = Not Regulated

Commission Requlation (EU) No 836/2012 amending Annex XVII of REACH Requlation (EC)
No 1907/2006 - Lead (Pb)

Test Method :  With reference to CPSC Test Method: CPSC-CH-E1002-08.3. Analysis was
performed by ICP-OES or AAS.

Test ltem(s) Limit Unit MDL 001
Lead (Pb) 0.05 % 0.002 ND
Conclusion PASS

Entry No. 23 of Annex XVII of REACH Regulation (EC) No 1907/2006 amended by
Commission Requlation (EU) No 835/2012, (EU) No 494/2011 and (EU) No
217/2016 - Cadmium (Cd)

Test Method : With reference to EN 1122:2001 Method B. Analysis was performed by ICP-OES.

Test ltem(s) Limit Unit MDL 001
Cadmium (Cd) 0.01 % 0.0005  ND
Conclusion PASS
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Sample Photo:

No.: QDHL1611008947CD Date: DEC.07,2016 Page: 3 of 3
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SGS authenticate the photo on original report only

***End of Report™**
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MID OCEAN HONG KONG LTD
UNIT 201, 2/F., LAFORD CENTRE, 838 LAl CHI
KOK ROAD, CHEUNG SHA WAN, KOWLOON, HONG KONG

The following sample(s) was/were submitted and identified by the client as:

Sample Description
SGS Ref. No.
Country of Destination

: MO9030 SCENTED CANDLE
: TAOHG 1605969001
: EUROPE

Sample Receiving Date  : DEC.14,2016

Testing Period

Test Requested

: DEC.14,2016 TO DEC.21,2016

Result

Commission Regulation (EU) No 836/2012 amending Annex XVII of Pass
REACH Regulation (EC) No 1907/2006 - Lead (Pb)

Entry No. 23 of Annex XVII of REACH Regulation (EC) No 1907/2006  Pass
amended by Commission Regulation (EU) No 835/2012, (EU) No
494/2011 and (EU) No 217/2016 - Cadmium (Cd)

SGS-CSTC Standards Technical Services Co., Ltd.

Qingdao Branch
Approved by:

e

Zhou Xinkuan, SK
Lab Manager
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Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description

SN1 TAO16-059690.001  White yarn(Wick)

SN2 TAO16-059690.002 Transparent glass holder

SN3 TAO16-059690.003  White coating on glass holder

SN4 TAO16-059690.004 Black coating on glass holder
Remarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL )
(4) "-" = Not Regulated

Commission Requlation (EU) No 836/2012 amending Annex XVII of REACH Requlation (EC)
No 1907/2006 - Lead (Pb)

Test Method : With reference to CPSC Test Method: CPSC-CH-E1002-08.3. Analysis was
performed by ICP-OES or AAS.

Test ltem(s) Limit Unit MDL 001 002
Lead (Pb) 0.05 % 0.002 ND 0.004
Conclusion PASS PASS

Commission Requlation (EU) No 836/2012 amending Annex XVII of REACH Requlation (EC)
No 1907/2006 - Lead (Pb)

Test Method : With reference to CPSC Test Method: CPSC-CH-E1003-09.1. Analysis was
performed by ICP-OES or AAS.

Test ltem(s) Limit Unit MDL 003 004
Lead (Pb) 0.05 % 0.002 ND ND
Conclusion PASS PASS
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Entry No. 23 of Annex XVII of REACH Regqulation (EC) No 1907/2006 amended by

Commission Requlation (EU) No 835/2012, (EU) No 494/2011 and (EU) No

217/2016 - Cadmium (Cd)

Test Method : With reference to EN 1122:2001 Method B. Analysis was performed by ICP-OES.

Test Item(s)
Cadmium (Cd)
Conclusion

Sample Photo:

Limit Unit MDL 003 004
0.1 % 0.0005 ND ND
PASS PASS

SGS authenticate the photo on original report only
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